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COMMODITY(HIZS : ERW. CARBON STEEL PPE EN 10204 TYPE 3.1 - 2004 FMNEB 5%%’%QM 22 U.!‘B;.% '-’USUI ¢
—— N _ 106, Yeompo-ro, Buk-gu, Ulsan, Lorea
SPECFICATION(RIZ720) e CUSTOMER(D24 Al): ERERIeGC) '
e Hycrostatic Tersike Propeties(Gage Lengih : 2 nch) Hordness Test Hardhess Test & CVN Impact Test DW.T Test( 'C)
TYPE TOTAL Test Tersie Srength Yied YR M, CWN Impact Tes{C) .
oF SE | PCS WEIGHT LBGTH ISpec. g | Steghh | Bae EL Vale Ereal Shear Areal(%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure|Time Bose | We w2 it Aea
BYD (212 xS 200) ¥2( MPa | MPa | MPa | % | % |%3 . . t 2] 3 Jamlwm| 1 [ 2w
M. 415 415 240 % Al
%1 (=) (Ka) ()] Pl |sEC stze e
Mex. Criteria : in the case of 10x10)
1 8 BE 24" X 0250 " X 6.150 M 28 16,266 1722 P67604 0 |5 T 24 48 353 42
TOTAL 8 16,266 1722
{
Chesrical Compostion(%) 2:x 100 3 :x 1000 4:X 10000 Zn~Coating Test HC-Test RIC Test p—
Mn oV | Copper Suflale | Colapse 556 = =
Spec, C S 7 P S Cu Ni o | Mo Y *10 | Zn Coding Test Pessue | CR | CIR | CsR Test KI.)Typeofppe‘end(E}o)
No.|  HeatNo. xal 2 12| 2|3 ]| 3] 2 2| 3| 3] 3 g Tme | Festk | psi % | % | % s Bck BEBevel End
v ¥2) L: Longituding, T: Transverse
= o TR T o TR [ VS B [T XS)B:B@,WWeULn&::,HI-balAIfedajZ.ore
1 PE7604 Hl 6 | 1 || 10] s i ¥4) H: Heat(Ladie) Andlysis, P: Product Analysis
. o ¥7) For each reduction of 0.01% below the specified C max.
| IS RS LNCCAE ot | R Sci ] 2 L | hSE) [ an ncrease of 0.06% Mn above the specified max,
pl7 v |77l 123 ]1]ss wilbe pemitsd Up 1o a mes. of 1.65%
% 10) CMB=CuHNiCr MoV
% SPEC YEAR — ASTM AS3(2012ED)
i
Non—Destucive Test Rattening / R C o l ! I
Heat Treament ; Bending Test Visual & Dimension [
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WE HEREBY CERTIFY THAT MA DESCRBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. A LR
« 2 ZNSHAN IS AR ALSAl SHEA 2T} LYR 2 UCH, AISHA 71 BIXA 2N FIX2 20/2US 9514 4 USLICL
SURVEYOR GA Manager

* 2 HAISYME HEY HASAH(HAMY 3B 3259 EH &35 AMEYUC, HA2MO HES MUMA DUTLUM #AUSY 5+ USLL.(hip://smhyundai—steel.com/cs/cm/login.jsp)
=+ This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) # QRcode scanner App : 'QReal'




